532-661 Portable Basketball Backstop

Aluminum Fan Backboard

IMPORTANT

PLEASE READ THESE
must be installed
against Bill of Lading and Parts list.

reported to your distributor within 10 days of receipt of your order.

INSTRUCTIONS BEFORE COMMENCING ASSEMBLY .
in accordance with these instructions.

Page 1
Rev. 10/05/2004

All equipment
Check your shipment

Any missing or broken parts must be

When

properly installed and maintained, equipment will give many years of Safe,

Trouble-Free use.

Periodically check for loose or broken parts.

Loose bolts

must be tightened and broken parts must be replaced as they can possibly
create dangerous situations leading to unnecessary accidents.

545-917
Official Goal
545-902
Nylon Net

543-002
“ Aluminum
e Backboard
116-625 -
Hex Bolt
Typ 4Pls
533-213
Bent Post
196-803 573-509
Adjustable Eye
Set Screwx _/Tyg) 5 Pie ¥y
196-803
Set Screw\
196-803
Set Screw U 216-601
\ A Hex Nut
146-614
Eye Bolt
AA;E;::::::=/ 533-904
9__/ Bass Assembly
8!
535-961 Red Cap
535-960 Green Cap
Typ 4 Pls
PACKING LIST HARDWARE BAG
1 CTN 1 Hardware Bag 3 196-803 % x ¥%” Socket Set Screw
2 573-509 Adjustable Eye 1 146-614 3/8” x 5” Eye Bolt
1 CTN 1 545-917 Official Goal 4 116-625 3/8” x 1 %” Hex Head Bolt
1 545-902 Nylon Net 4 316-601 3/8” Flat Washer
1 CTN 1 543-002 Aluminum Backboard 5 216-601 3/8” Hex Nuts
1 PIPE 1 533-213 Post 1 416-400 ¥” Socket Key
1 BASE 1 533-904 Base Assembly 4 535-960 Green Plastic Caps
4 535-961 Red Plastic Caps
4 236-604 3/8” Round “T” Nut
3CTN 1 PIPE 1 BASE 5 TOTAL PCS 359# Weight Class 70

SportsPlay Equipment, Inc., 5642 Natural Bridge, St. Louis, MO 63120 (314) 389-4140
www.sportsplayinc.com




532-661 Portable Basketball Backstop
Aluminum Fan Backboard

Page 2
Rev. 10/05/2004

ASSEMBLY AND INSTALLATION:

NOTE:

STEP #1:

STEP #2:

STEP #3:

STEP #4:

STEP #5:

STEP #6:

STEP #7:

STEP #8:

STEP #9:

STEP #10:

MAINTENANCE

All threaded ends of bolts protruding beyond nuts must be cut off
and/or peened to eliminate sharp edges. No more than two threads
should extend beyond face of nut. All washers, “T” nuts, and other
fastener hardware used on round pipe or tubing must be hammered down
to conform to the curved underlying surface to eliminate catch points.
DO NOT tighten nuts more than hand=tight until entire assembly is
completed.

Secure nylon net to goal.
Attach 543-002 backboard to 533-213 Bent Post using:

4 — 3/8” x 1 %’ Hex Head tap bolt 4 — 3/8” Flat Washer
4 — 3/8” Round “T” nut

NOTE: |Insert bolts with washer attached from bent post side into T
nut with threaded end inserted into backboard openings so that bolt
ends extend beyond backboard. Level backboard on bent post.

Attach Goal to Backboard using:

4 — 3/8” Hex Nuts 4 — 3/8” Flat Washers

NOTE: Tighten goal to backboard to p9ost by holding front hex nut and
tightening on bolt end. This pulls the threaded round “T” nut tight
to backboard.

Slide adjustable eyes on support post and secure.

Insert height adjustment bolt in hole desired for 8, 9 or 10 goal
height.

Tilt base so post is approximately horizontal and insert support post
so backboard and goal are over wheels on base towards the ground.
Tighten setscrew, securing post to base.

When in use post should be installed so backboard is at 90-degree
angle to wheels. Loosen setscrew, rotate post, and retighten
setscrew.

To move unit, rotate post so backboard is over wheels. Always
retighten setscrew then tilt down and move.

To raise or lover backboard, tilt to horizontal position and then
adjust to correct height.

Assemble red cap first, then slip green cap over red on base pipes.

INSTRUCTIONS:

Check periodically for loose bolts, broken parts and replace immediately.

THE USE OF A FLOOR PLATE ADAPTER TO ANCHOR THE UNIT TO A FLOOR PLATE 1S
STRONGLY RECOMMENDED TO INCREASE STABILITY AND PREVENT TIPPING.

SportsPlay Equipment, Inc., 5642 Natural Bridge, St. Louis, MO 63120 (314) 389-4140

www.sportsplayinc.com




